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Poznan, 3.07.2007

CLASSIFICATION REPORT IN THE SCOPE OF REACTION TO
FIRE FOR:

Top coating MEGA

issued for the company:

BONA KEMI AB
Murmansgatan 130
SE-200 21 MALMO

This document determines product classification according to the procedures described
in PN-EN 13501-1:2004

TYPE OF CLASSIFIED PRODUCT
Top coating MEGA applied on fire-resistant particleboard of class Ba.
The classification obtained by the product is valid for the following end use:
The product is intended for the surface treatment of wooden floors.

Classification of the product was determined according to chapter 11.6 PN-EN 13501-
1:2004 on the basis of test results.

CLASSIFICATION

Product: Top coating MEGA

(3 layers on fire-resistant particleboard of class Ba)
has obtained class of reaction to fire: Ba S1

Basic classification in the scope of reaction to fire: B
Additional classification in regard to smoke emission: s1

Classification Bq sl
is valid only for the abovementioned product used for floorings or bases of euroclasses
Algand A2q
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Detailed test results which are the basis for classification are presented in the test report:

Name of the laboratory

Customer name

Test report no

Test method

Testing Laboratory of Wood,
Wood-based Materials,
Packaging, Furniture and

Constructions

of the Wood Technology Institute

in Poznah

BONA KEMI AB
Murmansgatan 130
SE-200 21 MALMO

35/2007 and
36/2007

PN-EN ISO 9239-
1:2002
(a radiant heat
source method)
PN-EN ISO
11925-2
(single-flame
source test)

Test results

Results
Test method Parameter Number of tests | Average value Conformity
parameter
PN-EN ISO The top of the flame
11925-2 reaches the distance of 6 NO YES
Exposure 15 s 150 mm during 15 s
PN-EN ISO | Critical flow (kW/m?) 11.0 )
9239-1:2002 Smoke emission 4
(% min) 6.78 (-)

(-) not applicable

This document is valid unti

technology of the material (p; uct)are ”changed.

This document is neither a technical approval nor product certificate.

. provided that neither the composition nor production

Report Name Signature* Date

Prepared by Magdalena Czajka /h (“101 QLO« 3.07.2007
[ (

Verified by Hanna Wroblewska | \D\\~k{ojn g |3:07-2007

* On behalf of and under authorization by “Wood Technology Institute”

Director of the Wood Technology Institute

\-‘QD YHLF-:R’J Oé:,?ﬁ_/ ﬁ-

doc. dr Wladyslaw Strykowshi
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